



TEST REPORT

1. NO : CT23-008999E
2. Client
 - Name : ConRepair Co., Ltd.
 - Address : 62, Daegot-ro 66beon-gil, Daegot-myeon, Gimpo-si, Gyeonggi-do, Korea
3. Date of Test : 2023.01.19 ~ 2023.04.28
4. Use of Report : Quality Control
5. Test Sample : CYH-303(HIGH FLEXIBLE POLYURETHANE RESIN)
6. Test Method
 - (1) KS F 4923:2022

7. Test Results

1) CYH-303(HIGH FLEXIBLE POLYURETHANE RESIN)

Test Item(s)	Unit	Test Method	Test Results	Remark	Loc.
Tensile strength - Standard condition	N/m ²	(1)	0.4	(25 ± 2) °C (50 ± 5) % R.H.	A
Elongation rate - Standard condition	%	(1)	66		
Bond strength - Standard condition	N/m ²	(1)	0.7		
Viscous - Viscosity	mPa·s	(1)	207		

※ Location

A : 73, Yangcheong 3-gil, Ochang-eup, Cheongwon-Gu, Cheongju-Si, Chungbuk, Korea

----- End of Report -----

Affirmation	Tested By	이 환 우 Name : Lee Hwan Woong	Technical Manager	[Signature] Name : Lee, Bong Chun
	Name : Lee Hwan Woong		Name : Lee, Bong Chun	

This report is not accredited by KOLAS and KS Q ISO/IEC 17025.

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this test report can be checked on KCL website(www.kcl.re.kr).

2023.04.28

Korea Conformity Laboratories

President Jo, Yung Tae

[Signature]

Result Inquiry : 73, Yangcheong 3-gil, Ochang-eup, Cheongwon-Gu, Cheongju-Si, Chungbuk, Korea (82-43-210-8921)

